amranas. FCC RF Test Report Report No. : FG460505S

FR1 N77 UL MIMO(Ant4)

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 633334 350001 CFSSEEM 51@0 00066  PASS NV

77 30 20 633334 350001 CFSSEEM 51@0 00052  PASS LV

77 30 20 633334  3500.01 nggf("\" 51@0 00067  PASS HV

77 30 20 633334  3500.01 CZ‘S&EM 51@0 00043  PASS 30C

77 30 20 633334 350001 C'BSEEM 51@0 00048  PASS 20C

77 30 20 633334 350001 C'BSEEM 51@0 00047  PASS -10°C

77 30 20 633334  3500.01 CZ‘S&EM 51@0 00053  PASS 0C

77 30 20 633334  3500.01 CZ‘S&EM 51@0 00044  PASS 10°C

77 30 20 633334 350001 C'BSEEM 51@0 00066  PASS 20°C

77 30 20 633334  3500.01 C'BSEEM 51@0 00052  PASS 30°C

77 30 20 633334  3500.01 CFSSQEM 51@0 00022  PASS 40°C

77 30 20 633334  3500.01 CFSSQEM 51@0 00044  PASS 50°C
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amranas. FCC RF Test Report Report No. : FG460505S

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 633334 3500.01 CPQSSFEM 51@0 6.79 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low
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amranas. FCC RF Test Report Report No. : FG460505S

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 633334 350001 ~ CP-OFDM 51@0 18.16 19.0
QPSK
CP-OFDM
77 30 20 633334 3500.01 16 oAM 51@0 18.16 19.27
CP-OFDM
77 30 20 633334 3500.01 & oA 51@0 18.206 19.26
CP-OFDM
77 30 20 633334 350001 Goi Y 51@0 18.193 19.28
77 30 30 633334 350000 ~ CP-OFDM 78@0 27.773 29.11
QPSK
CP-OFDM
77 30 30 633334 3500.01 16 onM 78@0 27.821 29.0
CP-OFDM
77 30 30 633334 3500.01 51 OAM 78@0 27.851 28.79
CP-OFDM
77 30 30 633334 350001 Geoo 78@0 27.855 29.07
77 30 40 633334 350000  CPOFDM 106@0 37.749 39.4
QPSK
CP-OFDM
77 30 40 633334 3500.01 16 oAM 106@0 37.839 39.25
CP-OFDM
77 30 40 633334 3500.01 51 OAM 106@0 37.865 39.14
CP-OFDM
77 30 40 633334 350001 Geoe 106@0 37.768 39.32
77 30 50 633334 3500.00  CPOFDM 13340 47.433 48.98
QPSK
CP-OFDM
77 30 50 633334 3500.01 16 oAM 133@0 47.467 49.21
CP-OFDM
77 30 50 633334 3500.01 61 A 133@0 47.334 48.99
CP-OFDM
77 30 50 633334 350001 Geoo 133@0 47.322 48.98
77 30 60 633334 350000  CPOFDM  16@0 57.568 59.73
QPSK
CP-OFDM
77 30 60 633334 3500.01 16 oAM 162@0 57.744 59.81
CP-OFDM
77 30 60 633334 3500.01 51 A 162@0 57.81 59.85
CP-OFDM
77 30 60 633334 350001 Qoo 162@0 57.825 59.99
77 30 70 633334 350000  CPOFDM  1g9@0 67.498 69.71
QPSK
CP-OFDM
77 30 70 633334 3500.01 16 oA 189@0 67.499 69.64
CP-OFDM
77 30 70 633334 3500.01 5 A 189@0 67.456 69.75
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amranas. FCC RF Test Report Report No. : FG460505S

77 30 70 633334  3500.01 ggéogm" 189@0 67.487 69.78
77 30 80 633334 3500.01 CF(SSEEM 217@0 77.413 79.93
77 30 80 633334  3500.01 Cfé%';%l"" 217@0 77.444 80.0
77 30 80 633334  3500.01 C&%’Z‘?AM 217@0 77.58 79.97
77 30 80 633334  3500.01 ggéogm" 217@0 77.571 79.9
77 30 90 633334 3500.01 CF(SSEEM 245@0 87.591 90.19
77 30 90 633334  3500.01 Cfé%';%l"" 245@0 87.25 90.34
77 30 90 633334  3500.01 C&%’;?AM 245@0 87.383 90.35
77 30 90 633334  3500.01 g';éogm" 245@0 87.272 90.2
77 30 100 633334  3500.01 C'ZS;EM 273@0 97.4 100.4
77 30 100 633334  3500.01 CE%;?AM 273@0 97.406 100.6
77 30 100 633334  3500.01 C&%’;?AM 273@0 97.298 1005
77 30 100 633334  3500.01 g';éogm" 273@0 97.554 100.4
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amranas. FCC RF Test Report Report No. : FG460505S
N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 620,00 kHz" Span 40 Mz, 3.5000 SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) R Sweep 1.27 ms (1001 pis)

Total Paver

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Total Paver
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amranas. FCC RF Test Report Report No. : FG460505S

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1 Specirum Anaiyzer
|Gooupied BW Ocaiped W
KEYSIGHT lnout i 00 @ e Aen: 308
- o‘.u[\:n Cor o 100/ nt Cor!
o o )

RLT

Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG460505S

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Alten: 3068 KEYSIGHT ot R Aen: 308
Corr

 Freg.
oid. 100/100
(=3

#Video BW 13000 MHz" Span 80 MHz, [Center 3.50001 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Power 7 Total Pawer 283d8m

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectrum,

Ocaiped W

KEYSIGHT inut 00 Al 3068
Couing C

Freq.
S RT =

#Video BW 13000 MHz" Span 80 MHz, o #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505S

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 3,50001 GHz
[#Res B 510.00 kHz

#Video BW 16000 MHz" Span 100 MHz|

Sweep 1.00 ms (1001 pts)

Total Power

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Freg
k. 100100
vt Neme

#Video BW 1,6000 MHz"

Span 100 MHz
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

Center 3.50001 GHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
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amranas. FCC RF Test Report Report No. : FG460505S

N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1 Specirum Anaiyzer
|Gooupied BW Ocaiped W
KEYSIGHT lnout i 00 @ e Aen: 308
- o‘.u[\:n Cor o 100/ nt Cor!
o o )

RLT

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| [Center 3.50001 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_64 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

ooy APt

#Video BW 20000 MHz" Span 120 MHz| [Center 3.50001 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505S

N77(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

 Freg.
oid. 100/100
(=3

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Total Power

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Freg
k. 100100
vt Neme

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

Center 3.50001 GHz
#Res BW 75000 kHz

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
9 Total Pawer

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report

Report No. : FG460505S

N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

 Freg.
oid. 100/100
(=3

R

#¥ideo B 0 WHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts)

Total Power

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 2.7000 MHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

#ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report

Report No. : FG460505S

N77(90M)_CP-

OFDM_QPSK_Outer_Full_

Asn: 3068

 Freg.
oid. 100/100
(=3

#Video BW 3,000 MHz"

Total Power

N77(90M)_CP-OFDM_16
Mid_CH QAM_Outer_Full_Mid_CH
ferct _

(Center 3.50001 GHz #Video BW 3.0000 MHz" Span 180 MHz
#Res BW 910.00 kHz Sweep 1,00 ms (1001 pis)|

2Matics

Ocaupied Bandwidth
2 Total Pawer

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg
k. 100100
vt Neme

#Video BY

Oooupied Bandwidh

Spectun

ccupied BW

KEYSIGHT lnout R 00 Aen 0@
RT o it C

#Video BW 3.0000 MHz"

Total Paver

Sporton International Inc. (Kunshan)
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amranas. FCC RF Test Report Report No. : FG460505S

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B ) Ref Value 30.00 dBm

el

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.5000 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.5000 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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amranas. FCC RF Test Report Report No. : FG460505S

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
77 30 20 630668  3460.02 oPoK 1@0 see graph
77 30 20 630668 346002  CP:OFDM 1@0 seegraph  PASS
QPSK
77 30 20 630668 3460.02 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 633334  3500.01 oPoK 1@0 see graph
77 30 20 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 633334 350000 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 636000 3540.0 RSk 1@0 see graph
77 30 20 636000 35400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 636000 35400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 632000 3480.0 RSk 1@0 see graph
77 30 60 632000 34800  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 632000 34800  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 633334  3500.01 oPoK 1@0 see graph
77 30 60 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 633334 350001 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 60 634666 3519.99 QPSK 1@0 see graph
77 30 60 634666  3519.99 CFSSQEM 1@0 seegraph  PASS
77 30 60 634666  3519.99 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 100 633334  3500.01 oPoK 1@0 see graph
77 30 100 633334  3500.01 nggf("‘" 1@0 seegraph  PASS
77 30 100 633334  3500.01 nggf("‘" 1@0 seegraph  PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505S

N77(20M)_CP-

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"l"'"" InputZ &
Couplng DC CowCCon
L™ Freq Ref. It

Video BW 3.0 MHz" Stop 20,

Sweep 34.7 ms (400

Function Function Width Function Vaiue

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
[Swept sA
KEYSIGHT Input RF
RT o i

g Type: Powe (RS
AglHokd 1001100

Video BW 3.0 MHz" Stop 20,
Sweep 34.7 ms (400

Function Function Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

OFDM_QPSK_Edge 1RB_Left Low CH

N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH
Swept.

g Type: Power (MSI
Au|Hokd: 100100

Tg: Free Run

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Functian Width Function Vaue

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Scale/Div 10 dB

Video BW 3.0 MHZ'

Mode Trace Scake Function Functian Width
L — f

Y
34T dBm

Function Vaue

FCC ID: UZ7TEM45A2
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N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH
..

Couping D CamCor
RT o Freq Ref e

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MKz Stop 20 00 Video BW 3.0 MHZ' Stop 35.500 GHz
‘Sweep 34.7 ms {40001 pts) ] Sweep 26.7 ms (40001 ps)
Funclion Function Width Function Vaiue

Functian Width Function Vaue

N77(60M)_CP-

N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

KEYSIGHT Inout ¥ E : g Tyoe: o (RM g Type: Power (MSI
RT . [CowpngDC Aiiold 100100 Auglokd 100100
e Tg: Free Run

Scale/Div 10 dB

Video BW 3.0 MHz" Stop 20, Video BW 3.0 Mz
‘Sweep 34.7 ms (40001 pts)

Made Trace Scale Function Function Width
i N1 f G 6
W1 T

Function Vaiue Mode Trace Scake Function Functian Width Function Vaue
L — f 5925 dBm.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505S

N77(60M)_CP-

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"l"'"" InputZ &
Couplng DC CowCCon
L™ Freq Ref. It

Video BW 3.0 MHz"

Function Width

N77(60M)_CP-

[spectrum Anayzer 1
[Swept sA
KEYSIGHT Input RF
RT o ;_u[\r C ogHold: 100/100

g Tyoe: o (RM
Tii: Free Fun .

Video BW 3.0 MHz"

Function Function Width

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

OFDM_QPSK_Edge 1RB_Left_Mid_CH

Stop 20
‘Sweep 34.7 ms (400

Function Vaiue

OFDM_QPSK_Edge_1RB_Left_High CH

Stop 20
‘Sweep 34.7 ms (400

Function Vaiue

N77(60M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH
Swept

g Type: Power (MSI
Au|Hokd: 100100

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width

N77(60M)_CP-

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Vaue

OFDM_QPSK_Edge_1RB_Left_High CH

Mode Trace Scake
L — f

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width
5 dEm

Function Vaue

FCC ID: UZ7TEM45A2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505S

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RS

Video BW 3.0 MHz" Stop 20.000 GHz|

‘Sweep 34.7 ms (80001 pts)

Function Width Function Vaiue

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

U+

InputZ 500 #atten 3008 g Typs: Power (RMS]|

oy 100100

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 630668 3460.02 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 20 630668 3460.02 CFSSEEM 51@0  seegraph  PASS
77 30 20 636000 3540.0 CF;SEEM 1@50  seegraph  PASS
77 30 20 636000 3540.0 ng’gg"" 51@0  seegraph  PASS
77 30 60 632000 3480.0 CFSS;?M 1@0 seegraph  PASS
77 30 60 632000 3480.0 C'BSEEM 162@0  seegraph  PASS
77 30 60 634666  3519.99 C'ZSQEM 1@161  seegraph  PASS
77 30 60 634666  3519.99 CZ‘S&E M 162@0  seegraph  PASS
77 30 100 633334  3500.01 CFSS;?M 1@0 seegraph  PASS
77 30 100 633334  3500.01 C'SSEEM 1@272  seegraph  PASS
77 30 100 633334  3500.01 C'ZSQEM 273@0  seegraph  PASS
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TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505S

N77(20M)_CP-

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Spectum
Sputos|
Alten: 30 &8 Adten: 30 68

Ref Lyl Offset 18.67 o8
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.400 GHz

Stop 3,550 GHz
40 Range Teble

Stop 3.550 GHz

Tra

N77(20M)_CP-

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Outer_Full_High_CH

Asn: 3068 Aiten. 3068

L RefLvl Ofset 18.04 B
ScaioiDiv 10008 Ref Valus 30.00 dam

Stop 3,600 GHz
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N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Scale/Div 10.0 48

N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

Asn: 3068

Scale/Div 10.0 48

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 3068 FregRn G
off I

Ganlow R

Ref Lyl Offset 18.61 a8
Ref Value 30.00 dBm

Stop 3.550 GHz

asure Traoe

Amplitg

N77(60M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 3068

v10.0 d8

Stop 3,600 GHz
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N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

Asn: 3068 Aiten. 3068

Measure Trace

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068 lar Freg. 22
Gale: OF jHokd 100/100
Name

Trace 1
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Software Version: 23.06.1602

FR1 N77 UL MIMO(Ant6)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 656000  3840.0 c%—ggEM 51@0 00061  PASS NV

77 30 20 656000  3840.0 C%‘S‘EEM 51@0 00043  PASS LV

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00048  PASS HV

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00061  PASS 30T

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00058  PASS 20C

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00027  PASS -10C

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00055  PASS 0C

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00027  PASS 10C

77 30 20 656000  3840.0 CF(SSSFEM 51@0 00061  PASS 20°C

77 30 20 656000  3840.0 C%‘SEEM 51@0 00022  PASS 30C

77 30 20 656000  3840.0 C%‘SEEM 51@0 00063  PASS 40°C

77 30 20 656000  3840.0 CF(SSSFEM 51@0 00034  PASS 50°C
Sporton International Inc. (Kunshan) Page Number : A3-1 of A22
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 633334 3500.01 CPQSSFEM 51@0 7.09 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 633334 350001 ~ CP-OFDM 51@0 182 19.51
QPSK
CP-OFDM
77 30 20 633334 3500.01 16 oAM 51@0 18.223 19.11
CP-OFDM
77 30 20 633334 3500.01 & oA 51@0 18.218 19.25
CP-OFDM
77 30 20 633334 350001 Goi Y 51@0 18.191 19.11
77 30 30 633334 350000 ~ CP-OFDM 78@0 27.885 28.97
QPSK
CP-OFDM
77 30 30 633334 3500.01 16 onM 78@0 27.715 28.92
CP-OFDM
77 30 30 633334 3500.01 51 OAM 78@0 27.903 28.94
CP-OFDM
77 30 30 633334 350001 Geoo 78@0 27.846 28.98
77 30 40 633334 350000  CPOFDM 106@0 37.812 39.25
QPSK
CP-OFDM
77 30 40 633334 3500.01 16 oAM 106@0 37.894 39.25
CP-OFDM
77 30 40 633334 3500.01 51 OAM 106@0 37.871 39.08
CP-OFDM
77 30 40 633334 350001 Geoe 106@0 37.739 39.25
77 30 50 633334 3500.00  CPOFDM 13340 47.32 49.17
QPSK
CP-OFDM
77 30 50 633334 3500.01 16 oAM 133@0 47.414 49.29
CP-OFDM
77 30 50 633334 3500.01 61 A 133@0 47561 49.17
CP-OFDM
77 30 50 633334 350001 Geoo 133@0 47.403 48.96
77 30 60 633334 350000  CPOFDM  16@0 57.861 59.82
QPSK
CP-OFDM
77 30 60 633334 3500.01 16 oAM 162@0 57.793 59.88
CP-OFDM
77 30 60 633334 3500.01 51 A 162@0 57.794 59.81
CP-OFDM
77 30 60 633334 350001 Qoo 162@0 57.777 59.86
77 30 70 633334 350000  CPOFDM  1g9@0 67.522 69.74
QPSK
CP-OFDM
77 30 70 633334 3500.01 16 oA 189@0 67.467 69.88
CP-OFDM
77 30 70 633334 3500.01 5 A 189@0 67.483 69.68
Sporton International Inc. (Kunshan) Page Number : A3-3 of A22

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505S

77 30 70 633334  3500.01 ggéogm" 189@0 67.616 69.72
77 30 80 633334 3500.01 CF(SSEEM 217@0 77.574 79.87
77 30 80 633334  3500.01 Cfé%';%l"" 217@0 77.575 79.98
77 30 80 633334  3500.01 C&%’Z‘?AM 217@0 77.535 79.93
77 30 80 633334  3500.01 ggéogm" 217@0 77.396 79.91
77 30 90 633334 3500.01 CF(SSEEM 245@0 87.523 90.2
77 30 90 633334  3500.01 Cfé%';%l"" 245@0 87.477 90.23
77 30 90 633334  3500.01 C&%’Z?AM 245@0 87.485 90.23
77 30 90 633334  3500.01 ggéogm" 245@0 87.364 90.19
77 30 100 633334  3500.01 C'ZS;EM 273@0 97.368 100.6
77 30 100 633334  3500.01 CE%;?AM 273@0 97.577 100.6
77 30 100 633334  3500.01 C&%’Z?AM 273@0 97.695 100.6
77 30 100 633334  3500.01 ggéogm" 273@0 97.527 100.6
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

=
|Gooupied BW Ocaiped W
KEYSIGHT fmi Input Z 500 L - KEYSIGHT et n Aen: 308
RLT o 00 e RLT o Sl
Aign: Ao e It (5) -

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 620,00 kHz* Span 40 Mz, 25000 SVideo B 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver 286 dBm

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Total Paver
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N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

=
|Gooupied BW Ocaiped W
KEYSIGHT fmi Input Z 500 L - KEYSIGHT ot n Aen: 308
RLT o 00 e RLT o Sl
Aign: Ao e It (5) -

Scale/Div 10.0 B Ref Value 30.00 dBm

Bideo BW 10,00 kHz* Span 60 Mz, SVideo BW 910,00 kz'

Span 60 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Video BW 810,00 kHz' Span 60 Mz Tuideo BW 910.00 kHz'
Sweep 1.00 ms (1001 pts)

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

=c
|Ceoupied BW (Oczupied W

KEYSIGHT lnput Alten: 3068 Z i KEYSIGHT ot R Aen: 308
RLT uph Cor « O Corr

et T

#Video BW 13000 MHz" Span 80 Mz, Center 3.50001 GHz #Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz

Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth

Total Power Total Paver 286 dBm

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
RLT o bt 5

KEYSIGHT !"l“"‘ " ;"-:lmm
Cou . "
RLT - -ui_:; 2adio St Nane

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

#Video BW 1.3000 MHz"
Sweep 1,00 ms (1001 pis)

Total Paver
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N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1

|Gooupied BW

KEYSIGHT lnput Alten: 3068
Cor

RLT upis

Center 350001 GHz #Video BW 1.6000 MHz' Span 100 MHz
Sweep 1.00 ms (1001 pts)

[#Res B 510.00 kHz

Total Power

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT !"l“"‘ " ;"-:lmm
Cou . "
RLT - -ui_:; 2adio St Nane

#Video BW 16000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

Center 3.50001 GHz #Video BW 1.6000 MHz" Span 100 MHz
#Res BW 510.00 kHz Sweep 1,00 ms (1001 pis)|

2Matics

Ocaupied Bandwidth
Total Pawer 283d8m

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
RLT o bt 5

#Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver
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N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceouped W

KEYSIGHT lnput Alten: 3068 rFreg
RLT uph Cor « O ok |;:(N 00
e

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

Total Power

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT !"l“"‘ " ;"-:lmm
Cou . "
RLT - -ui_:; 2adio St Nane

#Video BW 20000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

ot

Center 3.50001 GHz #Video BW 2.0000 MHz" Span 120 MHz
#Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)|

2Matics

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
RLT o bt 5

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

Total Paver
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SPORTON LAB.
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N77(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceouped W

KEYSIGHT lout Aten 308
RLT upk o

 Freg.
oid. 100/100
(=3

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Total Power

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput
upl

Freg
(Coupl id 100100
RLT o vt Neme

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

Center 3.50001 GHz
#Res BW 75000 kHz

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Pawer 278d8m

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
RLT o bt 5

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Total Paver
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N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1 Spectnum Anaiyzer
(Ceouped W (Occupied BY

KEYSIGHT lnput Alten: 3068
Cor

KEYSIGHT ot R n Aten 3068
RLT oy o

 Freg.
oid. 100/100
(=3

#¥ideo B 0 WHz" Span 160 MHz| o #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Power 7 Total Paver 278 dBm

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectrum,

Ocaiped W

KEYSIGHT inut 00 Al 3068
Couing C

KEYSIGHT lnput
up RLT o

Freg
(Coupl id 100100
RLT o vt Neme

#Video BW 2.7000 MHz" Span 160 MHz| o #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver
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N77(90M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceouped W

KEYSIGHT lnput I Alten: 3068
RLT oy o

#Video BW 3,000 MHz"

Total Power

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput
upl

Freg
(Coupl id 100100
RLT o vt Neme

#Video BY

Oooupied Bandwidh

N77(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R Aen: 308
Corr

(Center 3.50001 GHz #Video BW 3.0000 MHz"
#Res BW 910.00 kHz

2Matics

Ocaupied Bandwidth
7 Total Pawer

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specinm

Occuied i

KEYSIGHT lnout R 00 Men 0
RLT o bt 5

#Video BW 3.0000 MHz"

Total Paver

Span 180 M)
Sweep 1,00 ms (1001 pis)

273 dBm

o

Sweep 100 ms (10

Sporton International Inc. (Kunshan)
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N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[Spectum anayzer 1
(Cocupied B
KEYSIGHT |'““""’
upi
= ign A

RLT

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

|

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT it Aen: 308
i upln Con

Scale/Div 10.0 B Ref Value 30.00 dBm

(Center 3.5000 GHz #Video BW 3.0000 MHz" Span 200 MHz
#Res BWW 1.0000 MKz Sweep 1,00 ms (1001 pis)|

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

(Center 3.5000 GHz #Video BW 3.0000 MHz" Span 200 MHz
#Res BWW 1.0000 MKz Sweep 1,00 ms (1001 pis)|

2

Ocaupied Barx
Total Pawer
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
77 30 20 630668  3460.02 oPoK 1@0 see graph
77 30 20 630668 346002  CP:OFDM 1@0 seegraph  PASS
QPSK
77 30 20 630668 3460.02 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 633334  3500.01 oPoK 1@0 see graph
77 30 20 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 633334 350000 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 636000 3540.0 RSk 1@0 see graph
77 30 20 636000 35400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 636000 35400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 632000 3480.0 RSk 1@0 see graph
77 30 60 632000 34800  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 632000 34800  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 633334  3500.01 oPoK 1@0 see graph
77 30 60 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 633334 350001 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 60 634666 3519.99 QPSK 1@0 see graph
77 30 60 634666  3519.99 CFSSQEM 1@0 seegraph  PASS
77 30 60 634666  3519.99 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 100 633334  3500.01 oPoK 1@0 see graph
77 30 100 633334  3500.01 nggf("‘" 1@0 seegraph  PASS
77 30 100 633334  3500.01 nggf("‘" 1@0 seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A3-14 of A22
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N77(20M)_CP-

[Spectum anayzer 1

[Swept A

KEYSIGHT !"""'"’ InputZ &
Couping D CamCor

RLT o Freq Ref e

Video BW 3.0 MHz" Stop 20,

Sweep 34.7 ms (400

Function Function Width Function Vaiue

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT Input RF o Type: Power (RMS]
Couping DC PoglHokd. 100100

™ Tig: Free Fun

Video BW 3.0 MHz" Stop 20,
Sweep 34.7 ms (400

Function Function Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

OFDM_QPSK_Edge 1RB_Left Low CH

N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Functian Width Function Vaue

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Scale/Div 10 dB

Video BW 3.0 MHZ'

Mode Trace Scake
L — f

Function Functian Width Function Vaue
Td8m.
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